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Table 1. Chemical composition of pellet and sinter. 2 3 4 6 7
Time (Hr)
Chemical (% : o, ig. . i iti .
Sample TF T Fe0 ersv:g: 3To!nenéoc )Mqo - Porosity (%) Fig. 2. Testing conditiouns
P g
Acid pellet 6329/ 0.19} 498 | 294 [ 0.25 | 0.08 0.05 25.4 gglo— —o é
Self-fluxing pellet | 6607| 0.57 | 1.78 | 0.44 | 2.75 | 0.34 | I.54 171 % - b fg
Sinter 5660| 5.46 | 5.60 | 2.10 | 9.49 | 1.55 | 1.69 20. | 5 15
. :g
& -
Table 2. Softening and melting characteristics of samples. ==
sod—-—smer
C) C) (*C) v ——— Setf- et
Sample T Te aT 2K K 1000°Clot 1200 B _‘:_%%:%3@'. o |
Acid pellet 1217 | 1401 | 274 | 3.2 x10°| 65 x10° | 69 78 s I Pl
X i
Self-fluxing pellet | 1348 | 1462 | 114 [ 0.67x10%| 1.5 x10°| 75 86 E
Sinter 1306 | 1491 | 185 | 22 x108[ 46 x10°| 84 94 g |
g 20
T1 . temp. at pressure drop of 100 mmH20 2
2o+
Tz . temp. at beginning of melt-down »
R mean degree of reduction = P e
JT-Te-Tr, 3K= [ K dT, K= 3K /(Tz-1000) . Temperature (C)
000 Fig. 3. Test results of pellet and sinter.
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Photo 1. Macrostructure of cross section.
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T3, rnEno ':F'%ﬁﬁgﬁ‘ 6%?‘{- TAZ 7 %ﬁﬂ@(:ﬁﬂ?& Table 3. Chemical composition and

physical properties of lump ore
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